NVIAD A

TESTING
NVLAP LAB CODE 600341-0 Bay Area Compliance Labs Corp.

TEST REPORT

Applicant: Audio Partnership PLC

Gallery Court, Hankey Place, London, SE1 4BB, United

Address: Kingdom

Product Name: Melomania A100 Ture Wireless Earphones
FCC ID: YKB-CA0910R
IC: 9095A-CA0910R

HVIN: CA0910R

47 CFR Part 15, Subpart C(15.247)
RSS-247 Issue 3, August 2023
Standard(s): RSS-Gen, Issue 5, February 2021 Amendment 2
ANSI C63.10-2020
KDB 558074 D01 15.247 Meas Guidance v05r02

Report Number: 2502Q16887E-RF-00B

Report Date: 2025/5/15

The above device has been tested and found compliant with the requirement of the relative standards by Bay
Area Compliance Laboratories Corp. (Dongguan).

E}olw {M Lwin X

Reviewed By: Pedro Yun Approved By: Gavin Xu
Title: Project Engineer Title: RF Supervisor

Bay Area Compliance Laboratories Corp. (Dongguan)
No.12, Pulong East 1* Road, Tangxia Town, Dongguan, Guangdong, China

Tel: +86-769-86858888
Fax: +86-769-86858891

www.baclcorp.com.cn

Note: The information marked A is provided by the applicant, the laboratory is not responsible for its
authenticity and this information can affect the validity of the result in the test report. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. This report cannot be reproduced except in full,
without prior written approval of the Company. This report is valid only with a valid digital signature. The digital
signature may be available only under the Adobe software above version 7.0. This report may contain data that
are not covered by the accreditation scope and shall be marked with %.This report must not be used by the client
to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the U.S.
Government. Each test item follows the test standard(s) without deviation.




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

CONTENTS

DOCUMENT REVISION HISTORY ................................................................ 4
1. GENERAL INFORMATION ....................................................................... 5
1.1 GENERAL DESCRIPTION OF EQUIPMENT UNDER TEST s+ xcevereerreeeneceenaceaaciaieiaieiann., 5
1.2 ACCESSORY INFORMATIQN # v+t etesvsvetesetesoeeacatetosasnatasotososnssatesosnsnocasososasnssasesosnsnas 5
1.3 ANTENNA INFORMATION DETAILA ...................................................................... 5
14 EQUIPMENT MODIFICATIQNS v tevvsveeeseseseaeaeatatecasueeacetotocascacecosnsnecasososssnssacasosnsnas 5
2. SUMMARY OF TEST RESULTS ................................................................. 6
3. DESCRIPTION OF TEST CONFIGURATION ................................................ 7
3.1 OPERATION FREQUENCY DETAIL t#tvcvvetesesreresetetatatuetetetetateeastetatssasnesatesocscasnasasanas 7
3.2 EUT OPERATION CONDITION .............................................................................. 7
3.3 SUPPORT EQUIPMENT LIST AND DETALILS “t+vtvvteeeseeneteaetnattuaetuatteteeteeteeteecenacsnnns 7
3.4 SUPPORT CABLE LIST AND DETAILS *++ v v tveteeteeteetesteceateetaataetataceasascaatactastsssssacansas 7
3.5 BLOCK DIAGRAM OF TEST SETUP s+ v vtetesrereceteteceeeatatetotoecacatatesnsnacacetososnssasasosasnas 8
3-6 TEST FACILITY ................................................................................................ 9
3.7 MEASUREMENT UNCERTAINTY 7t vcvsvetetetesrececetetecaaaatatotosuacacatotosnsnacasososossssasasosnsnas 9
4_ REQUIREMENTS AND TEST PROCEDURES ............................................. 10
4.1 AC LINE CONDUCTED EIMISSIONS * ¢ ¢ 2vesveseeteeteateatostastosuetuatostostestossesnatsstassoasossosnns 10
4.1.1 Applicable Standard «««««--ssrrrrrrmerrns e 10
412 EUT Setup .......................................................................................................... 12

4' 1 3 EMI Test Receiver Setup ......................................................................................... 12

O T N i S e o T L 13
4.1.5 Corrected Amplitude & Margin Caleulation -« «««««««««««««««xxssssssmmmmmmmiiiiiiiiiiiiiiiiiiiii 13

4. 1 6 TeSt Result ......................................................................................................... 13

4.2 RADIATED SPURIOUS EMISSIQONS cvtvseseseeteteteeeaeatatetnaaatacacatsncascacasosassccacacascsnsnas 14
4.2.1 Applicable StANAArd ««««« -+ rerer e errrree et 14
B2 2 BUT S@UUP: -+« +rewesrereseseme et e ettt ettt 14
4.2.3 EMI Test Receiver & Spectrum ANalyzer SEtup «««««««««««««««xxxrrrrrsmrmmummiiniiiiiiiiiiiiii 16
4.2 .4 TESt PrOCEAUIE -« v v v rrerremeemeeneent ettt et ettt et et et et ettt ettt 16
4.2.5 Corrected Result & Margin Caleulation «««««««««««««««xxxsrrrrrrmmmmmumiiiiiiiiiiiiii 16
A.2.6 TSt RESUIL «orvrrrrerer ettt ettt ettt et e et e ettt 16

4.3 20 DB EMISSION BANDWIIDTH vt tecteseeseesaetaetaetaeteetocaetuataetastectossessossatassnasssnssns 17
4.3.1 Applicable Standard «««««-- s serrrrrmermss 17
432 EUT Setup .......................................................................................................... 17
43,3 TSt PrOCEAUIE -+« + v +v v e e ermeemeemeene ettt ettt et et e et ettt ettt et et et ettt ettt 18
434 TeSt Result ......................................................................................................... 18

4-4 99% OCCUPIED BANDWIDTH: ............................................................................ 19
4.4.1 Applicable StANAArd «««« - rrrrerserrrres i 19
A4.2 BUT S@UUP- -+« rveesreee e reee et ettt 19
443 TSt PrOCEAUIE -+« v v vv v e ereemeemeeneen ettt ettt et ettt ettt ettt et et ettt ettt 20
444 TeSt Result ......................................................................................................... 20

4.5 CHANNEL SEPARATION .................................................................................... 21
4.5.1 Applicable StANdard ««««« -+ rerer e erreree i 21

Report Template Version: FCC+IC-BT-V1.3 Page 2 of 65




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

452 EUT Setup .......................................................................................................... 21
.53 TESt PrOCEAUIE -« - v« v v e rremrermreneente ettt ettt ettt ettt et ettt et et ettt ettt et 22
454 TeSt Result ......................................................................................................... 22
4.6 NUMBER OF HOPPING FREQUENCY ..................................................................... 23
4.6.1 Applicable StANAArd ««««« - +rerer e srrrres i 23
462 EUT Setup .......................................................................................................... 23
4.6.3 TESt PrOCEAUIE -+« v+ v e rerremeemeene ettt ettt et ettt et et et et ettt et 24
B.6.4 TESt RESUIE -« v v rerrerremeemeeneet ettt e et ettt 24
4.7 TIME OF OCCUPANCY(DWELL TIME) .................................................................. 25
4.7.1 Applicable StAndard ««««- - rer e errrreen i 25
472 FBUT S@UUP- - ++vvve s erermee e et eeme ettt ettt 25
.73 TESt PLrOCEAUIE -+ v+ v v v v remrermeeseentt ettt ettt et et ettt et e e et et e e et et 25
474 Test Result ......................................................................................................... 26
4.8 MAXIMUM CONDUCTED QUTPUT POWER v tvvoceeeeeeaetnaetattaattiettiattiettetteteaccnanens 27
4.8.1 Applicable StANAArd «««« - +rrrrererrrres ettt 27
482 EUT Setup .......................................................................................................... 27
4.8.3 TSt PrOCEAUIE -+« v v v e e rrmsemeemeeneen ettt et et et e et ettt ettt et et et et et ettt et 28
484 TeSt Result ......................................................................................................... 28
4.9 100 KHZ BANDWIDTH OF FREQUENCY BAND EDGE cvtveveerrreecteteattatatietietitencnacaanans 29
4.9.1 Applicable StAndard ««««« - ++rerer e srrrres i 29
492 EUT Setup .......................................................................................................... 29
£4.9.3 TSt PrOCEAUIE -+« v v v v e erremeemeeneeneettt ettt et ettt ettt et e et ettt et e 29
4.9 4 Tegt RESUIE -« v v rerrerremeemeeneet ettt e ettt 30
4.10 ANTENNA REQUIREMENT ................................................................................ 31
4.10.1 Applicable Standard ««««« - ++«« s rrrrmes 31
A.10.2 JUAIMEIIE -+ v v e eeeeme ettt 31

5. TEST DATA AND RESULTS .................................................................... 32
5.1 AC LINE CONDUCTED EMISSIONS -+t vsvsesteceteseeeeeatetetocuatacacatosncassacasosnsnccasacascsnsnas 32
5.2 RADIATED SPURIOUS FEMISSIONS # 0 vovesveseetesteatoatostestotaetuatostossestossesssssstasseasossonsns 33
5.3 20 DB EMISSION BANDWIDTH “+v¢tvteotessesseseetaetectasteatostetustastastestossessossssasssasossasns 44
5.4 99% OCCUPIED BANDWIDTH ............................................................................. 47
5.5 CHANNEL SEPARATION .................................................................................... 50
5.6 NUMBER OF HOPPING FREQUENCY ..................................................................... 52
5.7 TIME OF OCCUPANCY (DWELL TIME) ................................................................... 53
5.8 MAXIMUM CONDUCTED QUTPUT POWER v tvvoteerteeetteattatttttaettiettieteiettieteiaceanans 56
5.9100 KHZ BANDWIDTH OF FREQUENCY BAND EDGE - cvvcveeeeeetenetenateattiattiateiateianennns 59
EXHIBIT A - EUT PHOTOGRAPHS ............................................................. 62
EXHIBIT B - TEST SETUP PHOTOGRAPHS ................................................. 63
EXHIBIT C - RF EXPOSURE EVALUATION ................................................. 64
SAR TEST EXCLUSI(IN 2+t ovceteteseetetataetototantstatsntetsssssototonssssssstotssassotstosssssssssssssssns 64
EXEMPTION LIMITS FOR ROUTINE EVALUATION- SAR EVALUATION ++cceeeeeeeeeeeeeeeecccccees 65

Report Template Version: FCC+IC-BT-V1.3 Page 3 of 65




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.2 2502Q16887E-RF-00B

DOCUMENT REVISION HISTORY

Revision Number Report Number Descrlpt} on of Date of Revision
Revision
1.0 2502Q16887E-RF-00B Original Report 2025/5/15

Report Template Version: FCC+IC-BT-V1.3

Page 4 of 65




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

1. GENERAL INFORMATION

1.1 General Description of Equipment under Test

EUT Name:

Melomania A100 Ture Wireless Earphones

EUT Model:

CA0910

Operation Frequency:

2402-2480 MHz

Maximum Peak Output Power
(Conducted):

4.46 dBm

Modulation Type:

GFSK, n/4-DQPSK, 8DPSK

Rated Input Voltage:

5Vdc from Charging Case(for charging) or 3.85Vdc from internal
battery

2YOH-1(for RF Conducted Test)

Szl NI s 2YOH-2(Radiated Spurious Emissions Test)
EUT Received Date: | 2025/2/19
EUT Received Status: | Good
1.2 Accessory Information
Accessory Description Manufacturer Model Parameters
Charging Case Audio Partnership PLC / /

1.3 Antenna Information Detail A

Antenna input impedance .
Antenna Manufacturer Type (Ohm) Frequency Range Antenna Gain
Shenzhen i-Top FPC 50 2.4-2.5GHz -0.71dBi

Technology Co., Ltd
The design of compliance with §15.203:
<
]
]

Unit uses a permanently attached antenna.
Unit uses a unique coupling to the intentional radiator.

Unit was professionally installed, and installer shall be responsible for verifying that the
correct antenna is employed with the unit.

1.4 Equipment Modifications

No modifications are made to the EUT during all test items.
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2. SUMMARY OF TEST RESULTS

Standard(s) Section Description of Test Result
FCC §15.207(a) . . .
RSS-Gen Clause 8.8 AC Line Conducted Emissions Not Applicable
FCC §15.205, §15.209,
§15.247(d) Radiated Spurious Emissions Compliant
RSS-Gen Clause 8.10
FCC §15.247(a)(1) . . .
RSS-247 Clause 5.1 b) 20 dB Emission Bandwidth Compliant
RSS-Gen Clause 6.7 99% Occupied Bandwidth Compliant
FCC §15.247(a)(1) . .
RSS-247 Clause 5.1 b) Channel Separation Compliant
FCC §15.247(a)(1)(iii) . .
RSS-247 Clause 5.1 d) Number Of Hopping Frequency Compliant
FCC §15.247(a)(1)(1ii) . . .
RSS-247 Clause 5.1 d) Time Of Occupancy (Dwell Time) Compliant
FCC §15.247(b)(1) . .
RSS-247 Clause 5.4 b) Maximum Conducted Output Power Compliant
FCC §15.247(d) . .
RSS-247 Clause 5.5 100 kHz Bandwidth of Frequency Band Edge Compliant
FCC §15.203 . .
RSS-Gen Clause 6.8 Antenna Requirement Compliant
FCC . .
§1.1310&82.1093&815.247 (i) SAR Test Exclusion Compliant
RSS-102 Clause 6.3 Exemption Limits l;; (\)/ra E(;}[Jigge Evaluation- SAR Compliant
Note 1: Not Applicable, the device was powered by battery when operating.
Note 2: For Radiated Spurious Emissions 9kHz~ 1GHz and 18-25GHz, the maximum output power mode
and channel was tested.
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3. DESCRIPTION OF TEST CONFIGURATION

3.1 Operation Frequency Detail

Frequency Frequency
Channel (MHz) Channel (MHz)
0 2402 40 2442
1 2404 41 2443
. e 78 2480
39 2441 / /

Note: The above frequencies in bold were performed the test.

3.2 EUT Operation Condition

The EUT was configured for testing in Engineering Mode, which was provided by the manufacturer.
The EUT configuration as below:

EUT Exercise Software: | BlueTest3

The software was provided by manufacturer. The maximum power was configured as below, that was provided
by the manufacturer A :

Test Modes Power Level Setting
Lowest Channel Middle Channel Highest Channel
GFSK 5 5 5
1/4-DQPSK 5 5 5
8DPSK 5 5 5

3.3 Support Equipment List and Details

Manufacturer Description Model Serial Number

/ / / /

3.4 Support Cable List and Details

Cable Shielding | Ferrite Length
Description Type Core (m) From Port To
/ / / / / /
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3.5 Block Diagram of Test Setup

Spurious Emissions:

EUT

Weom-Concuctive Table 80150 cm
above Ground Plane

e 1.6 Meter

B ————————— R e
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3.6 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is
located on the No.12, Pulong East 1st Road, Tangxia Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 DO1 and is listed in the
FCC Public Access Link (PAL) database, FCC Registration No. : 829273, the FCC Designation No. :
CN5044.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to

Canadian radio equipment requirements, the CAB identifier: CN0022.

3.7 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not
consider the uncertainty. The extended uncertainty given in this report is obtained by combining the
standard uncertainty times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +0.61dB
Power Spectral Density, conducted +0.61 dB
9kHz~30MHz: 3.3dB, 30MHz~200MHz: 4.55 dB, 200MHz~1GHz:
Unwanted Emissions, radiated 5.92 dB, 1GHz~6GHz: 4.98 dB, 6GHz~18GHz: 5.89 dB,
18GHz~26.5GHz:5.47 dB, 26.5GHz~40GHz:5.63 dB
Unwanted Emissions, conducted +2.47 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%
AC Power Lines Conducted Emission 3.11 dB (150 kHz to 30 MHz)
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4. REQUIREMENTS AND TEST PROCEDURES

4.1 AC Line Conducted Emissions
4.1.1 Applicable Standard
FCC§15.207(a).

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed
to be connected to the public utility (AC) power line, the radio frequency voltage that is conducted
back onto the AC power line on any frequency or frequencies, within the band 150 kHz to 30 MHz,
shall not exceed the limits in the following table, as measured using a 50 pH/50 ohms line impedance
stabilization network (LISN). Compliance with the provisions of this paragraph shall be based on the
measurement of the radio frequency voltage between each power line and ground at the power terminal.
The lower limit applies at the boundary between the frequency ranges.

Conducted limit (dBpV)
Frequency of emission (MHz)| Quasi-peak Average
0.15-0.5 66 to 56" 56 to 46"
0.55 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier current systems operating
as intentional radiators on frequencies below 30 MHz. In lieu thereof, these carrier current systems
shall be subject to the following standards:

(1) For carrier current system containing their fundamental emission within the frequency band 535-
1705 kHz and intended to be received using a standard AM broadcast receiver: no limit on conducted
emissions.

(2) For all other carrier current systems: 1000 uV within the frequency band 535-1705 kHz, as
measured using a 50 pH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to the radiated emission limits in
§15.205, §15.209, §15.221, §15.223, or §15.227, as appropriate.

(c) Measurements to demonstrate compliance with the conducted limits are not required for devices
which only employ battery power for operation and which do not operate from the AC power lines or
contain provisions for operation while connected to the AC power lines. Devices that include, or make
provisions for, the use of battery chargers which permit operating while charging, AC adapters or
battery eliminators or that connect to the AC power lines indirectly, obtainig their power through
another device which is connected to the AC power lines, shall be tested to demonstrate compliance
with the conducted limits.
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RSS-Gen Clause 8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be connected to
the public utility AC power network, the radio frequency voltage that is conducted back onto the AC
power line on any frequency or frequencies within the range 150 kHz to 30 MHz shall not exceed the
limits in table 4, as measured using a 50 uH / 50 Q line impedance stabilization network. This
requirement applies for the radio frequency voltage measured between each power line and the ground
terminal of each AC power-line mains cable of the EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the requirement for
compliance with the limits in table 4 shall apply at the terminals of the AC power-line mains cable of a
representative support device, while it provides power to the EUT. The lower limit applies at the
boundary between the frequency ranges. The device used to power the EUT shall be representative of
typical applications.

Table 4 — AC power-line conducted emissions limits

Frequency Conducted limit (dBpV)
(MHz) Quasi-peak Average

0.15-0.5 66 to 56! 56 to 46!
0.5-5 56 46
5-30 60 50

Note 1: The level decreases linearly with the logarithm of the frequency.

For an EUT with a permanent or detachable antenna operating between 150 kHz and 30 MHz, the AC
power-line conducted emissions must be measured using the following configurations:

(a) Perform the AC power-line conducted emissions test with the antenna connected to determine
compliance with the limits of table 4 outside the transmitter's fundamental emission band.

(b) Retest with a dummy load instead of the antenna to determine compliance with the limits of table
4 within the transmitter's fundamental emission band. For a detachable antenna, remove the antenna
and connect a suitable dummy load to the antenna connector. For a permanent antenna, remove the
antenna and terminate the RF output with a dummy load or network that simulates the antenna in the
fundamental frequency band.
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4.1.2 EUT Setup

Vertical Reference

/ Ground Plane

[ <t40cmp>] EUT System Test Receiver

O Q@

80cm

LISN h

Bonded to Horizontal Horizontal Reference

Ground Plane Ground Plane
Note:

1. Support units were connected to second LISN.
2. Both of LISNs (AMN) 80 cm from EUT and at least 80 cm from other units and oter metal planes support
units.

The setup of EUT is according with per ANSI C63.10-2020 measurement procedure. The specification
used was with the FCC Part 15.207, RSS-Gen limits.

The spacing between the peripherals was 10 cm.

The adapter or EUT was connected to the main LISN with a 120 V/60 Hz AC power source.

4.1.3 EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range IF B/W

150 kHz — 30 MHz 9kHz
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4.1.4 Test Procedure

The frequency and amplitude of the six highest ac power-line conducted emissions relative to the limit,
measured over all the current-carrying conductors of the EUT power cords, and the operating
frequency or frequency to which the EUT is tuned (if appropriate), should be reported, unless such
emissions are more than 20 dB below the limit. AC power-line conducted emissions measurements are
to be separately carried out only on each of the phase (“hot”) line(s) and (if used) on the neutral line(s),
but not on the ground [protective earth] line(s). If less than six emission frequencies are within 20 dB
of the limit, then the noise level of the measuring instrument at representative frequencies should be
reported. The specific conductor of the power-line cord for each of the reported emissions should be
identified. Measure the six highest emissions with respect to the limit on each current-carrying
conductor of each power cord associated with the EUT (but not the power cords of associated or
peripheral equipment that are part of the test configuration). Then, report the six highest emissions with
respect to the limit from among all the measurements identifying the frequency and specific current-
carrying conductor identified with the emission. The six highest emissions should be reported for each
of the current-carrying conductors, or the six highest emissions may be reported over all the current-
carrying conductors.

4.1.5 Corrected Amplitude & Margin Calculation

The basic equation is as follows:

Result = Reading + Factor
Factor = attenuation caused by cable loss + voltage division factor of AMN

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result

4.1.6 Test Result

Please refer to section 5.1.

Report Template Version: FCC+IC-BT-V1.3 Page 13 of 65




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

4.2 Radiated Spurious Emissions
4.2.1 Applicable Standard
FCC §15.247 (d);

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits.
If the transmitter complies with the conducted power limits based on the use of RMS averaging over a
time interval, as permitted under paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a)
is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see
§15.205(c)).

RSS-247 Clause 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in the
100 kHz bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of root-mean-square averaging over a time interval, as permitted under
section 5.4(d), the attenuation required shall be 30 dB instead of 20 dB. Attenuation below the general
field strength limits specified in RSS-Gen is not required

4.2.2 EUT Setup
9kHz~30MHz:

Semi-anechoic
Chamber

< 3m > RX Antenna

EUT System Turn Table

Ground Plane Test Receiver

QO I
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30MHz~1GHz:

Semi-anechoic

Chamber Ant. Tower 1 - 4m
Variable

-~

EUT System Turn Table

Ground Plane Test Receiver

O C
Nt o I

Above 1GHz:
Ant. Tower 1 -4m
\ / Variable
Semi-anechoic 473m4>‘ J.
Chamber I

Antenna toward the
EUT

EUT System

J /Turn Table

Ground Plane Spectrum Analyzer

QO ,

The radiated emissions were performed in the 3 meters distance, using the setup accordance with the
ANSI C63.10-2020. The specification used was the FCC 15.209, FCC 15.247 limits & RSS-247, RSS-
Gen limits.

The external 1/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the
middle.

The spacing between the peripherals was 10 cm.
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For 9kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and
three antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.

4.2.3 EMI Test Receiver & Spectrum Analyzer Setup

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:

9kHz-1000MHz:

Frequency Range Measurement RBW Video B/'W IF B/W Detector
9 kHz-150 kHz QP/AV 300 Hz 1 kHz 200 Hz QP/AV
150 kHz-30 MHz QP/AV 10 kHz 30 kHz 9 kHz QP/AV
Peak 100 kHz 300 kHz / PK
30 MHz-1000 MHz QP ; i 120 Kilz QP
Above 1GHz:
Pre-scan:
Frequency Range Measurement RBW Video B/'W Detector
Peak IMHz 3 MHz PK
Above 1 GHz AV IMHz Skiz PK

Final measurement for emission identified during the pre-scan:

Frequency Range Measurement RBW Video B/W Detector
Peak 1MHz 3 MHz PK
Above 1 GHz AV 1MHz 10 Hz PK

4.2.4 Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with
all installation combinations.

Data was required in Quasi-peak measurement for frequency range of 9 kHz-1 GHz except 9-90 kHz,
110-490 kHz, employing an average measurement, peak and Average measurement for frequencies
above 1 GHz.

If the maximized peak measured value complies with under the QP/Average limit more than 6dB, then
it is unnecessary to perform an QP/Average measurement.

4.2.5 Corrected Result & Margin Calculation

The basic equation is as follows:

Result = Reading + Factor
Factor= Antenna Factor + Cable Loss- Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result

For the spurious emission below 30MHz, the limit was convert from dBuA/m to dBuV/m by adding
51.5 dB.

4.2.6 Test Result

Please refer to section 5.2.
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4.3 20 dB Emission Bandwidth
4.3.1 Applicable Standard
FCC §15.247 (a)(1)

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than 125 mW. The
system shall hop to channel frequencies that are selected at the system hopping rate from a pseudo
randomly ordered list of hopping frequencies. Each frequency must be used equally on the average by
each transmitter. The system receivers shall have input bandwidths that match the hopping channel
bandwidths of their corresponding transmitters and shall shift frequencies in synchronization with the
transmitted signals.

RSS-247 Clause 5.1 b)

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than 125 mW.

4.3.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer
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4.3.3 Test Procedure

According to ANSI C63.10-2020 Section 6.9.2

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency. The
span range for the EMI receiver or spectrum analyzer shall be between two times and five times the
OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW and
video bandwidth (VBW) shall be approximately three times RBW, unless otherwise specified by the
applicable requirement.

¢) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope shall be
more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given in 4.1.6.2

d) Steps a) through c) might require iteration to adjust within the specified tolerances.

¢) The dynamic range of the instrument at the selected RBW shall be more than 10 dB below the target
“—xx dB down” requirement; that is, if the requirement calls for measuring the —20 dB OBW, the
instrument noise floor at the selected RBW shall be at least 30 dB below the reference value.

f) Set detection mode to peak and trace mode to max hold.

g) Determine the reference value: Set the EUT to transmit an unmodulated carrier or modulated signal,
as applicable. Allow the trace to stabilize. Set the spectrum analyzer marker to the highest level of the
displayed trace (this is the reference value).

h) Determine the “—xx dB down amplitude” using [(reference value) — xx]. Alternatively, this
calculation may be made by using the marker-delta function of the instrument.

1) If the reference value is determined by an unmodulated carrier, then turn the EUT modulation ON,
and either clear the existing trace or start a new trace on the spectrum analyzer and allow the new trace
to stabilize. Otherwise, the trace from step g) shall be used for step j).

j) Place two markers, one at the lowest frequency and the other at the highest frequency of the
envelope of the spectral display, such that each marker is at or slightly below the “—xx dB down
amplitude” determined in step h). If a marker is below this “—xx dB down amplitude” value, then it
shall be as close as possible to this value. The occupied bandwidth is the frequency difference between
the two markers. Alternatively, set a marker at the lowest frequency of the envelope of the spectral
display, such that the marker is at or slightly below the “—xx dB down

amplitude” determined in step h). Reset the marker-delta function and move the marker to the other
side of the emission until the delta marker amplitude is at the same level as the reference marker
amplitude. The marker-delta frequency reading at this point is the specified emission bandwidth.

k) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display;
the plot axes and the scale units per division shall be clearly labeled. Tabular data may be reported in
addition to the plot(s).

4.3.4 Test Result

Please refer to section 5.3.
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4.4 99% Occupied Bandwidth:
4.4.1 Applicable Standard
RSS-Gen Clause 6.7

The occupied bandwidth or the “99% emission bandwidth” is defined as the frequency range between
two points, one above and the other below the carrier frequency, within which 99% of the total
transmitted power of the fundamental transmitted emission is contained. The occupied bandwidth shall
be reported for all equipment in addition to the specified bandwidth required in the applicable RSSs.
In some cases, the “x dB bandwidth” is required, which is defined as the frequency range between two
points, one at the lowest frequency below and one at the highest frequency above the carrier frequency,
at which the maximum power level of the transmitted emission is attenuated x dB below the maximum
in-band power level of the modulated signal, where the two points are on the outskirts of the in-band
emission.

The following conditions shall be observed for measuring the occupied bandwidth and x dB bandwidth:
The transmitter shall be operated at its maximum carrier power measured under normal test conditions.
The span of the spectrum analyzer shall be set large enough to capture all products of the modulation
process, including the emission skirts, around the carrier frequency, but small enough to avoid having
other emissions (e.g. on adjacent channels) within the span.

The detector of the spectrum analyzer shall be set to “Sample”. However, a peak, or peak hold, may be
used in place of the sampling detector since this usually produces a wider bandwidth than the actual
bandwidth (worst-case measurement). Use of a peak hold (or “Max Hold”) may be necessary to
determine the occupied / x dB bandwidth if the device is not transmitting continuously.

The resolution bandwidth (RBW) shall be in the range of 1% to 5% of the actual occupied / x dB
bandwidth and the video bandwidth (VBW) shall not be smaller than three times the RBW value.
Video averaging is not permitted.

Note: It may be necessary to repeat the measurement a few times until the RBW and VBW are in
compliance with the above requirement.

For the 99% emission bandwidth, the trace data points are recovered and directly summed in linear
power level terms. The recovered amplitude data points, beginning at the lowest frequency, are placed
in a running sum until 0.5% of the total is reached, and that frequency recorded. The process is
repeated for the highest frequency data points (starting at the highest frequency, at the right side of the
span, and going down in frequency). This frequency is then recorded. The difference between the two
recorded frequencies is the occupied bandwidth (or the 99% emission bandwidth).

4.4.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer
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4.4.3 Test Procedure

According to ANSI C63.10-2020 Section 6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given
emission. The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and
VBW shall be approximately three times the RBW, unless otherwise specified by the applicable
requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope shall be
more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given in 4.1.6.2.

d) Step a) through step ¢) might require iteration to adjust within the specified range.

¢) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall
be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points, beginning
at the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is
recorded as the lower frequency. The process is repeated until 99.5% of the total is reached; that
frequency is recorded as the upper frequency. The 99% power bandwidth is the difference between

these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display;
the plot axes and the scale units per division shall be clearly labeled. Tabular data may be reported in
addition to the plot(s).

4.4.4 Test Result

Please refer to section 5.4.
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4.5 Channel Separation
4.5.1 Applicable Standard

FCC §15.247 (a)(1)

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum of
25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater, provided the systems operate with an output power no greater than 125 mW. The
system shall hop to channel frequencies that are selected at the system hopping rate from a pseudo
randomly ordered list of hopping frequencies. Each frequency must be used equally on the average by
each transmitter. The system receivers shall have input bandwidths that match the hopping channel
bandwidths of their corresponding transmitters and shall shift frequencies in synchronization with the
transmitted signals.

RSS-247 Clause 5.1 b)

Frequency hopping systems shall have hoping channel carrier frequencies separated by a minimum of
25 kHz or the 20dB bandwidth of the hopping channel, whichever is greater. Alternatively, frequency
hopping systems operating in the 2400-2483.50 MHz band may have hopping channel carrier
frequencies that are separated by 25 kHz or two-thirds of the 20dB bandwidth of the hopping channel,
whichever is greater provided the systems operate with an output power no greater than 125 mW.

4.5.2 EUT Setup

E 5 memesscaar

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

Report Template Version: FCC+IC-BT-V1.3 Page 21 of 65




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

4.5.3 Test Procedure

According to ANSI C63.10-2020 Section 7.8.2
The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a) Span: Wide enough to capture the peaks of two adjacent channels.

b) RBW: Start with the RBW set to approximately 30% of the channel spacing; adjust as necessary to
best identify the center of each individual channel.

¢) Video (or average) bandwidth (VBW) > RBW.

d) Sweep: No faster than coupled (auto) time.

e) Detector function: Peak.

f) Trace: Max hold.

g) Allow the trace to stabilize.

Use the marker-delta function to determine the separation between the peaks of the adjacent channels.
Compliance of an EUT with the appropriate regulatory limit shall be determined. A plot of the data
shall be included in the test report.

4.5.4 Test Result

Please refer to section 5.5.
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4.6 Number Of Hopping Frequency
4.6.1 Applicable Standard
FCC §15.247 (a)(1)(iii)

Frequency hopping systems in the 2400—2483.5 MHz band shall use at least 15 channels. The average
time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds
multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are
used.

RSS-247 Clause 5.1 d)

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels. The average
time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds
multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are
used.

4.6.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer
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4.6.3 Test Procedure

According to ANSI C63.10-2020 Section 7.8.3
The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:

a) Span: The frequency band of operation. Depending on the number of channels the device supports,
it may be necessary to divide the frequency range of operation across multiple spans, to allow the
individual channels to be clearly seen.

b) RBW: To identify clearly the individual channels, set the RBW to less than 30% of the channel
spacing or the 20 dB bandwidth, whichever is smaller.

c) VBW > RBW.

d) Sweep: No faster than coupled (auto) time.

e) Detector function: Peak.

f) Trace: Max hold.

g) Allow the trace to stabilize

It might prove necessary to break the span up into subranges to show clearly all of the hopping
frequencies. Compliance of an EUT with the appropriate regulatory limit shall be determined for the
number of hopping channels. A plot of the data shall be included in the test report.

4.6.4 Test Result

Please refer to section 5.6.
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4.7 Time Of Occupancy(Dwell Time)
4.7.1 Applicable Standard

Frequency hopping systems in the 2400-2483.5 MHz shall use at least 15 channels. The average time
of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds
multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are
used.

RSS-247 Clause 5.1 d)

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels. The average
time of occupancy on any channel shall not be greater than 0.4 seconds within a period of 0.4 seconds
multiplied by the number of hopping channels employed. Frequency hopping systems may avoid or
suppress transmissions on a particular hopping frequency provided that a minimum of 15 channels are
used.

4.7.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.7.3 Test Procedure

According to ANSI C63.10-2020 Section 7.8.4

The EUT shall have its hopping function enabled. Use the following spectrum analyzer settings:
a) Span: Zero span, centered on a hopping channel.

b) RBW shall be < channel spacing and where possible RBW should be set >> 1/ T, where T is the
expected transmission time per hop.

c) Sweep time: Set so that the start of the first transmission and end of the last transmission for the
hop are clearly captured. Setting the sweep time to be slightly longer than the hopping period per
channel (hopping period = 1/hopping rate) should achieve this.

d) Use a video trigger, where possible with a trigger delay, so that the start of the transmission is
clearly observed. The trigger level might need adjustment to reduce the chance of triggering when
the system hops on an adjacent channel.

e) Detector function: Peak.

f) Trace: Clear-write, single sweep.

g) Place markers at the start of the first transmission on the channel and at the end of the last
transmission. The dwell time per hop is the time between these two markers.

To determine the number of hops on a channel in the regulatory observation period repeat the
measurement using a longer sweep time. When the device uses a single hopping sequence the period of
measurement should be sufficient to capture at least 2 hops. When the device uses a dynamic hopping
sequence, or the sequence varies, the period of measurement may need to capture multiple hops to
better determine the average time of occupancy. Count the number of hops on the channel across the
sweep time.
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The average number of hops on the same channel within the regulatory observation period is calculated
from the number of hops on the channel divided by the spectrum analyzer sweep time multiplied by the
regulatory observation period. For example, if three hops are counted with an analyzer sweep time of
500 ms and the regulatory observation period is 10 s, then the number of hops in that ten seconds is 3 /
0.5 x 10, or 60 hops.

The average time of occupancy is calculated by multiplying the dwell time per hop by the number of
hops in the observation period.

Where the device shares the same hopping algorithms (dwell time, channel selection) across multiple
data rates or modulation schemes then the time of occupancy need only be measured for one of those
modulation schemes or data rates. If the dwell time value varies with different modes of operation

(data rate, modulation format, number of hopping channels, etc.), then repeat this test for each
variation in dwell time.

Spectral plots of the channel occupancy shall be included in the report.
4.7.4 Test Result

Please refer to section 5.7.
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4.8 Maximum Conducted Output Power

4.8.1 Applicable Standard

FCC §15.247 (b)(1)

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75 non-
overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz band: 1 watt.
For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 watts

According to RSS-247 Clause 5.4 b)

For FHSs operating in the band 2400-2483.5 MHz, the maximum peak conducted output power
shall not exceed 1.0 W if the hopset uses 75 or more hopping channels; the maximum peak
conducted output power shall not exceed 0.125 W if the hopset uses less than 75 hopping channels.
The e.i.r.p. shall not exceed 4 W, except as provided in section 5.4(e).

4.8.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer
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4.8.3 Test Procedure
According to ANSI C63.10-2020 Section 7.8.5

This is an RF-conducted test to evaluate maximum peak output power. Use a direct connection
between the antenna port of the unlicensed wireless device and the spectrum analyzer, through suitable
attenuation. Frequency hopping shall be disabled for this test. Use the following spectrum analyzer
settings:

a) Span: Approximately five times the 20 dB bandwidth, centered on a hopping channel.
b) RBW > 20 dB bandwidth of the emission being measured.
¢) VBW = RBW.
d) Sweep: No faster than coupled (auto) time.
e) Detector function: Peak.
f) Trace: Max-hold.
g) Allow trace to stabilize.
h) Use the marker-to-peak function to set the marker to the peak of the emission.
1) The indicated level is the peak output power, after any corrections for external attenuators and
cables.
j) A spectral plot of the test results and setup description shall be included in the test report.

NOTE—A peak responding power meter may be used, where the power meter and sensor system
video bandwidth is greater than the occupied bandwidth of the unlicensed wireless device, rather than a
spectrum analyzer.

4.8.4 Test Result

Please refer to section 5.8.
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4.9 100 kHz Bandwidth Of Frequency Band Edge
4.9.1 Applicable Standard
FCC §15.247 (d);

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits.
If the transmitter complies with the conducted power limits based on the use of RMS averaging over a
time interval, as permitted under paragraph (b)(3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in §15.209(a)
is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in §15.209(a) (see
§15.205(c)).

According to RSS-247 Clause 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of root-mean-square averaging over a time interval, as permitted
under section 5.4(d), the attenuation required shall be 30 dB instead of 20 dB. Attenuation below
the general field strength limits specified in RSS-Gen is not required.

4.9.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.9.3 Test Procedure

According to ANSI C63.10-2020 Section 7.8.7.2

Compliance with a relative limit at the band-edges (e.g., —20 dBc¢) shall be made on the lowest and on
the highest channels with frequency hopping disabled and repeated with frequency hopping enabled.
For the latter test the hopping sequence shall include the lowest and highest channels.

For measurements with the hopping disabled the analyzer screen shall clearly show compliance with
the requirement within 10 MHz of the allocated band-edge.

For measurements with the hopping enabled the analyzer screen shall clearly show compliance with
the requirement within 10 MHz of both of the allocated band-edges. This could require separate
spectral plots for each band-edge.
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a) Set the center frequency and span to encompass frequency range to be measured.

b) Set the RBW = 100 kHz.

c) Set the VBW > [3 x RBW].

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band
(excluding restricted frequency bands) is attenuated by at least the minimum requirements. Report the
three highest emissions relative to the limit.

4.9.4 Test Result

Please refer to section 5.9.
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4.10 Antenna Requirement
4.10.1 Applicable Standard
FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of §§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that
the proper antenna is employed so that the limits in this part are not exceeded.

RSS-Gen §6.8

The applicant for equipment certification shall provide a list of all antenna types that may be used with
the transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the
maximum permissible antenna gain (in dBi) and the required impedance for each antenna. The test
report shall demonstrate the compliance of the transmitter with the limit for maximum equivalent
isotropically radiated power (e.i.r.p.) specified in the applicable RSS, when the transmitter is equipped
with any antenna type, selected from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain
of each combination of transmitter and antenna type, with the transmitter output power set at the
maximum level. However, the transmitter shall comply with the applicable requirements under all
operational conditions and when in combination with any type of antenna from the list provided in the
test report (and in the notice to be included in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain
of the device’s antenna shall be stated, based on a measurement or on data from the antenna’s
manufacturer.

The test report shall state the RF power, output power setting and spurious emission measurements
with each antenna type that is used with the transmitter being tested.

For licence-exempt equipment with detachable antennas, the user manual shall also contain the
following notice in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation,
Science and Economic Development Canada to operate with the antenna types listed below, with the
maximum permissible gain indicated. Antenna types not included in this list that have a gain greater
than the maximum gain indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types
which can be used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and
the required impedance for each antenna type.

4.10.2 Judgment

Compliant. Please refer to the Antenna Information detail in Section 1.3.
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S. TEST DATA AND RESULTS

5.1 AC Line Conducted Emissions

Not Applicable, the device was powered by battery when operating.
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5.2 Radiated Spurious Emissions

1) 9kHz - 1GHz

Serial Number: | 2YOH-2 Test Date: | 2025/3/7
Test Site: | Chamber10m Test Mode: | Transmitting
Tester: | Zoo Zou Test Result: | Pass
Environmental Conditions:
. . o ATM
Temp eratgﬁg 18.8 Relative Humlc}‘:/y qE: Pressure: | 101.6
° (kPa)
Test Equipment List and Details:
.. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
EMCO Passive Loop Antenna 6512 9706-1206 2023/10/25 | 2026/10/24
Sunol Sciences Hybrid Antenna JB3 A060611-1 2023/9/6 2026/9/5
Narda Coaxial Attenuator 779-6dB 04269 2023/9/6 2026/9/5
Unknown Coaxial Cable C-NINIJ-50 C-1000-01 2024/7/1 2025/6/30
Unknown Coaxial Cable C-NJNJ-50 C-0400-04 2024/7/1 2025/6/30
Unknown Coaxial Cable C-NJNJ-50 C-0530-01 2024/7/1 2025/6/30
Sonoma Amplifier 310N 185914 2024/8/26 2025/8/25
R&S EMI Test Receiver ESCI 100224 2024/8/26 2025/8/25
Audix Test Software E3 191218 V9 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below table and plots.

After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to table and plots.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

9kHz~30MHz(3EDR low channel was tested):
Three antenna orientations (parallel, perpendicular, and ground-parallel) were measured, the worst
orientations were below:

Project Mo.: 2582016837E-RF Serial MNo.: 2¥YOH-2
Polarization: Parallel Tester: Zoo Zou
Test Mode: Transmitting
Note:

RBW:38@8Hz VBW:lkHz

Level (dBuVim) Date: 2025-03-07

130
113.8
QP |
97.5)
81.3
4
1
65.0 o 2 1
5
48.8 B
32.5
16.3
o
009 0.037 0.065 0.0 0.122 A5
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBuv/m) (dBpV/m) (dB)
1 8.012 1@.24 52.42 62.66 126.36 63.78 Peak
2 9.821 7.53 49.83 57.36 121.23 63.87 Peak
3 8.824 7.86 49.13 56.19 120.12 63.93 Peak
4 8.835 24.08 46 .67 78.67 116.74 46 .87 Peak
5 0.048 6.55 a5.77 52.32 115.56 63.24 Peak
6 9.871 6.79 40.46 47.25 118.61 63.36 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

Project No.: 2502Q16387E-RF Serial Mo.: 2YOH-2
Polarization: Parallel Tester: Zoo Fou
Test Mode: Transmitting
Note:
REW:18kHz VBW:38kHz
Level (dBuVim) Date: 2025-03-07
130
113.8
97.5]
81.3
Qp |
65.0
48.8
123
4 5 @
32.5]
16.3
0
A5 .2 5 1 2 10 20 30
Frequency {(MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBuv/m) (dBpV/m) (dB)
1 8.720 18.82 21.29 40.11 78.39 30.28 Peak
2 8.759 19.33 28.93 40.26 69.92 29.66 Peak
3 B.792 21.a7 20.63 41.78 69.54 27 .84 Peak
4 1.100 19.44 16.12 35.56 66.63 31.87 Peak
5 1.359 20.34 14.96 35.38 64.75 29.45 Peak
6 1.560 21.21 14.87 35.28 63.53 28.25 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

30MHz-1GHz(3EDR Low channel was tested)

Project Mo.: 2582Q16837E-RF Serial Mo.: 2YOH-2
Polarization: Horizontal Tester: Zoo Zou
Test Mode: Transmitting
Note:

RBW: 18akHz VBW:3@ekHz

Level (dBuVim)

Date: 2025-03-07

80
70.0
60.0

QP
50.0 !_
40.0 —
30.0
1

20.0 23 5 G
10.0

[

30 224, 418. 612. B806. 1000
Frequency {MHz)
No. Freguency Reading Factor Result Limit Margin Detector
(MHZ) (dBpv) (dB/m) (dBpv/m) (dBpV/m) (dB)

1 38.00 28.00 -3.80 24.28 40.00 15.80 Peak
2 117.30 27.95% -19.33 17.62 43.58 25.88 Peak
3 127 .80 27.71 -9.89 17 .82 43 .58 25.68 Peak
4 134.76 27.98 -16.14 17.76 43.58 25.74 Peak
5 165.80 31.86 -11.51 20.35 43.56 23.15 Peak
6 208.72 29.02 -11.68 17.42 43.56 26.08 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

Project No.: 25820Q16387E-RF Serial No.: 2Y0OH-2
Polarization: Vertical Tester: Zoo Zou
Test Mode: Transmitting
Note:
RBW: 18@kHz VBW:388kHz
a0 Level (dBuVim) Date: 2025-03-07
T0.0
60.0
QP
50.0 |
40.0 [
30.0
20.0 345 &
10.0
o
30 224, 418, 612 206. 1000
Frequency {MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBuv/m) (dBpV/m) (dB)
1 38.00 27.83 -3.80 23.83 40.00 16.17 Peak
2 33.88 31.77 -6.62 25.15 40.00 14.85 Peak
3 76.56 34.59 -16.25 18.34 40 .00 21.66 Peak
4 119.24 28.55 -10.85 18.58 43.50 25.080 Peak
5 132.82 27 .88 -19.83 17.65 435.56 25.85 Peak
6 208.72 29.36 -11.68 17.76 43.50 25.74 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

2) 1-25GHz:
Serial Number: | 2YOH-2 Test Date: | 2025/3/31
Test Site: | Chamber B Test Mode: | Transmitting
Tester: | Ted Wang Test Result: | Pass
Environmental Conditions:
_ . o ATM
Temperat(u%e). 19.6 Relative Humld(l;c/y ) 41 Pressure: | 101.6
’ (kPa)
Test Equipment List and Details:
.. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
ETS-Lindgren Horn Antenna 3115 000 527 35 2023/9/7 2026/9/6
Ducommun Horn Antenna ARH-4223-02 1007726-02 2023/2/22 | 2026/2/21
Technologies 1304
Xinhang . XH750A-N/J- 20231117004
Macrowave Coaxial Cable SMA/J-10M 40001 2024/11/17 2025/11/16
Xinhang . XH360A-2.92/]- 20231208001
Macrowave Coaxial Cable 2.92/1-6M-A #0001 2024/12/9 2025/12/8
AH Preamplifier PAM-0118P 469 2024/4/15 2025/4/14
AH Preamplifier PAM-1840VH 191 2024/9/5 2025/9/4
R&S Spectrum Analyzer FSV40 101944 2024/9/6 2025/9/5
Audix Test Software E3 191218 V9 N/A N/A
Multiplex Switch
DT7220SCU & DC79902 &
Decentest Test Control Set & DT7220FCU DC79905 2024/8/27 2025/8/26

Filter Switch Unit

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Please refer to the below plots.

After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to plots.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

1-18GHz(Maximum power mode was tested):
3EDR Low Channel, 2402MHz, Horizontal

Project No.: 2502Q16887E-RF Serial No.: 2VOH-2
Polarization: Horizontal Tester: Ted bang
Test Mode: Transmitting
Note: 3£0R low channel 2482MHz
PeakiREH: 1M v

3

| evel (dBuVim) Date: 2025-03-31
509 Fundamental test with
800 Band Rejection Filter o
70.0|
60.0|
50.0 4
.
9 WMJ W .
30.0|
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 3926.20 50.56 -3.76 46.80 74.00 27.20 Peak
Project No.: 2582Q16887E-RF Serial No.: 2YOH-2
Potoricstion: Horisantel Testert Ted ong

Test Mode: Transmitting
Note: 3EDR low channel 2482MHz
Peak:RBI: 14Hz ,VBI: 3MHz  Ave:REU:1HHz, VB :SkHz

Level (dBuVim) Date: 2025.03-31
900
809
K
700
600 J
500
B
400)
300
4000 6800. 9600, 12400, 15200, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 4804.00 49.88 -8.62 41.26 74.00 32.74 Peak
2 7206.00 47.65 -3.81 43.84 74.00 30.16 Peak
3 17918.80 48.50 16.86 59.36 74.00 14.64 Peak
4 17918.80 36.50 10.86 47.36 54.00 6.64 Average

3EDR Low Channel, 2402MHz, Vertical

Project No.: 2502Q16887E-RF Serial No.: 2YOH-2
boranization: Verrica Tester: Tea vang
Test Mode: Tramsmitting
loter SEDR Aow channel 2402147
Pea: RO T
| evel (dBuVim) Date: 2025-03-31
90.0| b
Fundamental test with
20.0| > > >t
PK
70.0|
60.0|
50.0 1
1 ‘ 1 e .
40.0|
— . .
30.0|
1000 1600. 200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBpv/m) (dBuV/m) (dB)
1 3909.40 50.00 -3.69 46.31 74 .00 27.69 Peak
Project No.: 2502Q16887E-RF Serial No.: 2YOH-2
borariantion: Vertieat Testert Ted vang
Test Woce: Tranemtting
iote: SEOR Tow channel 2402tz
e RO S WA RBW: i, VBN Sk
Level (dBuVim) Date: 2025-03-31
90.0|
80.0|
PK
70.0|
60.0 3
50.0|
40.0|
30.0|
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBu)  (dB/m)  (dBuV/m) (dBuwV/m)  (dB)
1 4804 49.39 -8.62 49.77 74.00 33.23 Peak
2 7206. a7.40 -3.81 43.59 74.00 30.41 Peak
3 17977.60 48.04 11.28 59.32 74 .00 14.68 Peak
4 17977.60 36.24 11.28 47.52 54.00 6.48 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

3EDR Middle Channel, 2441MHz,
Horizontal

Project No.: 2502Q16887E-RF Serial No.: 2YOH-2
Polarization: Horizontal Tester: Ted Wang
Test Mode: Transmitting

Note: 3EDR middle channel 2441MHz
Peak:RBI: 14Hz, VBI: 3MHz

Level (dBuVim) Date: 2025.03-31

Fundamental test with
90.0| . - .
Band Rejection Filter
80.0|
PK
70.0|
60.0|
50| 1
P . .
40.0|
L le.‘\ n “Hn. »
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuV/m) (dB)
1 3906.40 50.10 -3.65 46.45 74.00 27.55 Peak
Project No.: 2502Q16887E-RF Serial No.: 2YOH-2
Porarisstion: Horisontel Testor: Ted Wang
Test bosel Tranemitiing
ot SE0R middle chonnel 2841tz
Peak RO Dos VB ST v RBW: iz, VW Sz
Level (dBuvim) Date: 20250331
90.0|
80.0|
PK
70.0|
60.0) 3
50.0|
|
40.0|
30.0|
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Freguency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBpv/m)  (dBuV/m) (dB)
1 4882.00 49.39 -8.47 49.92 74.00 33.08 Peak
2 7323.00 43.09 -3.19 44.9@ 74.00 29.10 Peak
3 17885.20 48.71 10.66 59.37 74.00 14.63 Peak
a4 17885.20 37.0e3 108.66 47.69 54.00 6.31 Average

3EDR Middle Channel, 2441MHz, Vertical

Project No.: 2502Q16887E-RF Serial No.: 2YOH-2
borariantion: Vertieat Testert Ted vang
Test Woce: Tranemtting
Note: 3EDR middle channel 2441MHz
e RN i Bt
Level (dBuVim) Date: 2025-03-31
a0 Fundamental test with
w00 Band Rejection Filter o
70.0|
60.0|
50.0| 4
| s
9 thJkJuuaJuﬁM&lhhﬁ&#uannluau'lﬁ*"“';th el
30.0|
1000 1600. 200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBu)  (dB/m)  (dBuV/m) (dBuwV/m)  (dB)
1 3696.40 51.38 -4.41 46.97 74.00 27.83 Peak
Project No.: 2502018887E-RF Serial No.: 2YOH-2
roraniaation: Vertica Tastar: Teq vang
Test ode: Transmtting
otes SEOR miote: channel 244100
e ROM: o W RN 1, VEW: Sz
Level (dBuVim) Date: 2025-03-31
90.0|
80.0|
PK
70.0|
60.0 3
50.0| >
40.0| ;
30.0|
4000 6800. 600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 4882.00 48.64 -8.47 40.17 74.00 33.83 Peak
2 7323.00 48.50 -3.19 45.31 74.00 28.69 Peak
3 17986.00 47.74 11.32 59.66 74.00 14.94 Peak
4 17986.00 36.42 11.32 47.74 54.00 6.26 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

3EDR High Channel, 2480MHz, Horizontal

Project No.: 2502Q16887E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 3EDR high channel 248BMHz
Peak:RBW: 1Mz, VBW: SHHZ

Serdal No.: 2YOH-2
Tester: Ted Wang

Level (dBuVim) Date: 2025.03-31

%0g Fundamental test with
500 Band Rejection Filter
70.0|
60.0|
50.0| 1
400 | m—— . g
N TR "
300 T
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 3968.80 50.086 -3.73 46.33 4.00 27.67 Peak
Project No.: 25082Q16887E-RF Serial No.: 2VOH-2
Porariation: Horisontal Tester: Tea vang
Test Mode: Transmittin,
Notat SEOR mish cxamnel 2aaiz
e SRBI 1 e T Ave:REW: Lz VB Sz
o Level (dBuVim) Date: 2025-03-31
90.0|
80.0|
PK
70.0|
60.0 3
50.0|
40.0|
30.0|
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 -8.48 39.69 74.00 Peak
2 -2.62 46.32 74.00 Peak
3 11.37 59.06 4.00 Peak
a1 11.37 47.83 54.00 Average

3EDR High Channel, 2480MHz, Vertical

Project No.:
Polarization
Test Mode:

2502016887 RF
Vertical
Transmitting

Serial No.: 2YOH-2
ster: Ted Wang

Note: 3EDR high channel 2488MHz
Peak: RBI: LHz, VB : 3MHT

Level (dBuVim)

Date: 2025-03-31

%09 Fundamental test with
80.0| 1 T M
Band Rejection Filter — w«
70.0|
60.0|
500 1
Jd )
40.0| "
30.0|
1000 1600. 200. 280 3400. 4000
Frequency (MHZ)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 3955.60 50.89 -3.66 4.00 27.57 Peak
Project No.: 2502Q16887E-RF Serial No.: 2YOH-2
boranization: Verrica Tester: Tea vang
Test Mode: Transmittin,
loter SEOR nigh cramnel 2azouHz
Seas o1 vesRBN: iz, VoS
. Level (dBuVim) Date: 2025-03-31
90.0|
20.0|
PK
70.0|
60.0| k]
50.0|
200 MW
30.0|
4000 6800. 600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBpv/m) (dBuV/m) (dB)
1 4960.00 48.46 -8.48 39.98 74 .00 34.02 Peak
2 7440.00 47.93 -2.62 45.31 74.00 28.69 Peak
3 17974.80 48.94 11.25 66.19 74.00 13.81 Peak
4 17974.80 36.62 11.25 47 .87 54.00 6.13 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

18-25GHz:

No Emission was detected in the range 18-25GHz, test was performed on the mode and channel which

with the maximum power.

3EDR Low Channel, 2402MHz, Horizontal

Project No.: 2562016887E-RF Serial No.: 2YOH-2
polarization: Horizontal Tester: Ted Wang
Test Hode: Transmitting
Note: 3EDR low channel 2482MHz
Peak :RBH: 1HHZ , VBH: 3tz

Level (dBuVim) Date: 2025.03.31

90.0|
80.0|

PK
70.0|
60.0|

1
50.0| btk g i gy b S oy
40.0|
30.0|
18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBpV/m) (dBpv/m) (dB)

1 24204.80 44.37 9.40 53.77 74.00 20.23 Peak

3EDR Low Channel, 2402MHz, Vertical

Project No.: 2502016887E-RF Serdal No.: 2YOH-2
Polarization: Vertical Tester: Ted lang
Test Mode: Transmitting
Note: 320R low channel 2482MHz
Feak:REH: 1HHZ , VB: SHHZ

Level (dBuVim) Date: 2025.03-31

30.0|
18000 19400. 20800. 22200. 23600. 25000
Frequency (WHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBRV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 24867.00 44.14 9.77 53.91 74.00 208.09 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

Bandedge:

3EDR, Low Channel, Bandedge, Horizontal

Project No.: 2502Q16887E-RF Serial No.: 2YOH-2
Polarization: Horizont Tester: Ted Wang
Test Mode: Transmittin
Note: 3EDR low channel 24024z
Peak:RBH : 1M 1: 30

41pLevel (dBuvim) Date: 2025-03-31
100.0)

900

800

PK

700

600

50.0 1

400)

2300 2212 23424 23636 23848 2406
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 2386.56 50.26 -9.52 49.74 74.00 24.26 Peak
2 2390.60 48.04 -0.49 47.55 74.00 26.45 Peak

3EDR, High Channel, Bandedge, Horizontal

Project No.: 2502Q16887E-RF Serial No.: 2VOH-2
Polarization: Horizontal Tester: Ted Wang
Test Mode: Transmitting
Note: 3EDR high channel 2480HHz
Peak:RBW: MHz, VEW: MHz  Ave: RBW: LHHZ, VBH : SkHZ

J1gLevel (dBuvim) Date: 2025.03-31
1004

900

800

PK

700

600 3

500 M
400

2476 24828 24806 24964 25032 2510
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 2483.50 52.94 52.89 74.00 21.11 Peak

2 2483.50 39.80 39.75 54.00 14.25 Average
3 2483.89 55.61 55.56 74.00 18.44 Peak

4 2483.89 39.99 39.94 54.00 14.06 Average

3EDR, Low Channel,

Bandedge, Vertical

Project No.: 2502016887E-RF Serdal No.: 2Y0#-2
Polarization: Vertical Tester: Ted Wang
Test Mode: Transmitting
lote: 3EDR low channel 2462HHz
Peaik: RB: LHHE, VBl

- Level (dBuVim) Date: 2025-03-31
1000

9040

800

PK

704

60

50.0| L " i

400

2300 23212 2424 23636 23848 2406
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(Hz) (dBu)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2335.55 50.45 -9.84 49.61 74.08 24.39 Peak
2 2390.00 47.75 -0.49 a7.26 74.00 26.74 Peak

3EDR, High Channel, Bandedge,

Vertical

Project No.: 2502016887E-RF Serial No.: 2Y0#-2
Polarization: Vertical Tester: Ted Wang
Test Mode: Transmitting
Note: 3EDR high channel 2480HHz
Peai:RBW: 1MHz, VBW: Mz  Ave :RBW: 1Mz, VBM: SkHz
Level (dBuVim) Date: 2026-03-31
1004
90
200
PK
700
500
504 . o
400
2476 21828 24896 24964 25032 2510
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBwV)  (d8/m)  (dBpV/m) (dBuV/m)  (dB)
1 2483.50 52.98 -0.65 52.93 74.00 21.07 Peak
2 2483.50 39.71 -0.05 39.66 54.00 14.34 Average
3 2484.14 53.57 -0.05 53.52 00 20.48 peak
4 2484.14 38.94 -0.05 38.89 54.00 15.11 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

5.3 20 dB Emission Bandwidth

Serial No.: 2YOH-1
Test Site: RF

Tester: Rini Yan

Environmental Conditions:

Relative
T 3
emperature: | 5 o Humidity:
O %)
Test Equipment List and Details:
Manufacturer Description Model
R&S Spectrum FSU 26

Analyzer

Test Date: 2025/5/8
Test Mode: Transmitting

Test Result: /

ATM Pressure:

(kPa) 100.2
Calibration Date (I Em DO
Date
2025/3/31 2026/3/30

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Mode Channel
Low

DHI Middle
High
Low

2DHI Middle
High
Low

3DHI1 Middle
High

Result
(MHz)

0.958
0.964
0.96
1.346
1.349
1.354
1.32
1.309
1.299
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

DHI1 Low

® “RBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz -0.34 dB
Ref 20 dBm Att 35 dB SWT 15 ms 957.692307694 kHz
20 Offfet 0.5 dB Markdr 1 [T1 1
-21.75 dBm
10 2.401534615 GHz |IEM
° D1 -1.54 dBm
f-10
J
-20 S
D2 -21.54 dBm
F-30
N\\‘WAW\L
-80
Center 2.402 GHz 300 kHz/ Span 3 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

8.MAY.2025 16:06:36

DHI High

® RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.49 dB
Ref 20 dBm “Att 35 dB SWT 15 ms 959.615384617 kHz
20 Offget 0.5 dB Markdr 1 [T1]1
-21.50 dBm
- 479529808 GHz |IEM
DT —1-34 dBm /‘v’\/\
1 1
DZ -21-34 dBjn % \,\
-30
-70
-80
Center 2.48 GHz 300 kHz/ Span 3 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester
Date: 8.MAY.2025 16:09:49
® RBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz 0.36 dB
Ref 20 dBm “Att 35 dB SWT 15 ms 1.349038462 MHz
20 Offfet 0.5 dB Markqr 1 [T1 1
-23.43 dBm
L0 2.440318269 cHz |IEM
1 PK
inxii I
D1 -2.38 dBm \/M
L0 AN
-20 1
D2 -22.38 yiBm \
e '\«/\V
Al
MR W,
L-60.
-70
-80
Center 2.441 GHz 300 kHz/ Span 3 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester
Date: 8.MAY.2025 16:13:05

DHI_Middle

“RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.11 dB
Ref 20 dBm Att 35 dB SWT 15 ms 964.423076924 kHz
20 Offset 0.5 dB arker 1 [T1]1
-21.56 dBm
10 2.440525000 GHz |IEM
D1 -1.34 dBm \/\'\
Lt
[ \Y)
1
=20 D2 -21.34 dBfn ,\Vk\
-80
Center 2.441 GHz 300 kHz/ Span 3 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

8.MAY.2025 16:08:33

2DHI Low

® *RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -0.04 dB
Ref 20 dBm “Att 35 dB SWT 15 ms 1.
20 Offset 0.5 dB Marker
dBm
| 2. GHz
D1 -2.67 dBm /‘/\.«F "
]
D2 -22.67 Hil
-30
Y P W P
-70
-80
Center 2.402 GHz 300 kHz/ Span 3 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:11:36
% *RBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz 0.66 dB
Ref 20 dBm “Att 35 dB SWT 15 ms 1.353846154 MHz
20 Offset 0.5 dB Marker 1 [T1]1
-22.69 dBm
L 2.479321154 GHz
o
D1 38 dBm "
- N
—20 1+
D2 -22.38 fiBp X
-70
-80
Center 2.48 GHz 300 kHz/ Span 3 MHz

Comment:

Date:

ProjectNo. :2502Q16887E-
8.MAY.2025 16:14:51

-RF Tester:Rini Yan
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

3DH1 Low 3DH1 Middle

® “RBW 30 kHz Delta 1 [T1 ] ® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.51 dB *VBW 100 kHz -0.05 dB
Ref 20 dBm Att 35 dB SWT 15 ms 320192308 MHz Ref 20 dBm Att 35 dB SWT 15 ms 1.308653846 MHz
20 Offget 0.5 dB Marker 1 [T1 ] 20 Offset 0.5 dB arker 1 [T1[]
-23.25 dBm -22.20 dBm
10 2.401340385 GHz |IEM 10 2.440351923 GHz |[IEM

D1 -2.1 dBm \//\, o1 -1.8 dBm \/\/\_,/»“’\f\/\\/
v Lvi

=
|

»

S
=

1
D2 -22.1 d§h D2 -21.8 di|

L--60.
-80 -80
Center 2.402 GHz 300 kHz/ Span 3 MHz Center 2.441 GHz 300 kHz/ Span 3 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:17:10 Date: 8.MAY.2025 16:19:40
® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.20 dB
Ref 20 dBm “Att 35 dB SWT 15 ms 1.299038462 MHz
20 Offget 0.5 dB Markdr 1 [T1 1
-22.00 dBm
1 2.479356731 GHz (M
D1 -1.8 dBm
F-20. =
2 -21.8 dgh
-30
Pal
L-40
M ' o %
| fr, yare
60
-70
-80
Center 2.48 GHz 300 kHz/ Span 3 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:21:21
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Bay Area Compliance Laboratories Corp. (D

ongguan) Report No.: 2502Q16887E-RF-00B

5.4 99% Occupied Bandwidth

Serial No.: 2YOH-1 Test Date: 2025/5/7
Test Site: RF Test Mode: Transmitting
Tester: Rini Yan Test Result: /
Environmental Conditions:
Relative
T ture: :
emperature: ¢ 1 Humidity: 55 ATM Pressure: 1 ¢
°O): (%) (kPa)

Test Equipment List and Details:

Manufacturer Description Model Serial Calibration Date Calibration Due

Number Date
R&S Spectrum FSU 26 100152 2025/3/31 2026/3/30
Analyzer

* Statement of Traceability: Bay Area Comp

liance Laboratories Corp. (Dongguan) attests that all calibrations

have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Mode

DHI

2DH1

3DH1

Channel 99:@[33“]
Low 0.865
Middle 0.861
High 0.861
Low 1.178
Middle 1.173
High 1.173
Low 1.168
Middle 1.168
High 1.168
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

DHI Low DHI1_Middle

® RBW 30 kHz Marker 1 [T1 ] ® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -1.66 dBm *VBW 100 kHz -1.44 dBn
Ref 20 dBm Att 25 dB “SWT 15 ms 2.402024038 Ref 20 dBm Att 25 dB *SWT 15 ms 2.441028846 GHz
20 Offfet 0.5 dB 5.384615385 kHz 20 Offset 0.5 dB OBW860.576923077 kHz
1 [T1 0BW] Temp 1 [T1 OBW]
L1o. 18.02 dBm |IEM L 17.76 dBm
2.401567308 GHz 2.440561308 GHz
Temp |2 [T1 0BW] Temp 2 [T1 OBW]
L _19.83 dB Lo . _1g 80 da
/N 2.402432692 GHz ||\ /N 2.441421885 GHz |y
F-10 Vi = v}

L_70. L
-80 -80
Center 2.402 GHz 300 kHz/ Span 3 MHz Center 2.441 GHz 300 kHz/ Span 3 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 7.MAY.2025 11:15:07 Date: 7.MAY.2025 11:18:08
® “RBW 30 kHz Marker 1 [T1 ] ® “RBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz 1.71 dBm *VBW 100 kHz 2.71 dBm
Ref 20 dBm Att 25 dB “SWT 15 ms 2.480028846 GHz Ref 20 dBm Att 25 dB “SWT 15 ms 2.402168269 GHz
20 Offget 0.5 dB OBW8E0.576923077 kHz 20 Offset 0.5 dB OBW 1.177884615 MHz
Temp |1 [T1 0BW] Temp 1 [T1 O
L0 -18.13 dem (M L -15 ezl | A |
2.479567308 GHz 2.401403 GHz
i Temp |2 [T1 0BW] Temp 2 [T1 O
o ! -19.14 dBm o 1 -1 dBm

N

/V\/‘ 2.480427885 GHz ||y /\(\J‘VW .402581731 GHz | w1
L 10 N A

L 0. 4

Y

ALY et V)

L_70 b
-80 -80
Center 2.48 GHz 300 kHz/ Span 3 MHz Center 2.402 GHz 300 kHz/ Span 3 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date: 7.MAY.2025 11:19:03 Date: 7.MAY.2025 11:20:16
@ RBW 30 kHz Marker 1 [T1 ] ® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -2.60 dBm *VBW 100 kHz -2.72 dBnm
Ref 20 dBm Att 25 dB “SWT 15 ms 2.441168269 Ref 20 dBm Att 25 dB *SWT 15 ms 2.480168269 GHz
20 Offfet 0.5 dB OBW |1.173076923 MHz 20 Offset 0.5 dB OBW |1.173074923 MHz
Temp |1 [T1 0BW] Temp 1 [T1 OBW]
10 15.24 dem |IEM 10 15.49 dBm
2.440403846 GHz 2.479403846 GHz
Temp |2 [T1 0BW] Temp 2 [T1 OBW]
1 _14 85 48 Lo 1 _14 32 am
J‘/\\/“W 2.441576923 GHz |y f\/\ﬁ,\f'}\/w 2.48057¢923 GHz|
-10 -10
T r T2
L 20 il
-30 -30
-40 -40
L_70 L
-80 -80
Center 2.441 GHz 300 kHz/ Span 3 MHz Center 2.48 GHz 300 kHz/ Span 3 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester: Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 7.MAY.2025 11:21:21 Date: 7.MAY.2025 11:22:15
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

®

Date:

®

3DH1 Low

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz dBm
Ref 20 dBm Att 25 dB SWT 15 ms 2.402168269 GHz
20 offfet 0.5 dB OBW |1.168269231 MHz
Temp |1 [T1 0BW]
10 -15.53 dBm (I
2.401423077 GHz
Temp |2 [T1 OBW]
o L 15.26 dBm
M/\/*”‘U,\*/\A\ 2.402591346 GHz
L 10 20
I
-20
F-30

[--60-

M"\ ‘u'\‘“v“"

-80

Center 2.402 GHz

300 kHz/

Span 3 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
7.MAY.2025 11:26:12
“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -2.18 dBm
Ref 20 dBm Att 25 dB “SWT 15 ms 2.480163462 GHz
20 Offget 0.5 dB OBW [1.168269231 MHz
Temp |1 [T1 OBW
L1 -15.32 dem (M
2.479423077 GHz
Temp |2 [T1 0BW]
_15.20 dB
2.480591346 GHz
-30
L-40
W %
L I
50 gt
60
-70
-80

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini

Date:

Center 2.48 GHz

7.MAY.2025

11:27:33

300 kHz/

Yan

Span 3 MHz

3DHI_Middle

“RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -2.06 dBm
Ref 20 dBm Att 25 dB SWT 15 ms 2.441158654 Gz
20 Offset 0.5 dB OBW 1.168269231 MHz
Temp 1 [T1 OBW]
10 -14.75 dem|IEM
2.440423077 GHz
Temp 2 [T1 ORW]
o e 1§.21 dBm
P/\.J\» 2.441591346 Gz
[ %1 T2
-20
v M
ar
Y
-80
Center 2.441 GHz 300 kHz/ Span 3 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

7.MAY.2025 11:25:06
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

5.5 Channel Separation

Test Information:
Serial No.: 2YOH-1
Test Site: RF

Tester: Rini Yan

Environmental Conditions:

Relative
T ture:
CMPpEratire: - »6.1 Humidity:
O (%)
Test Equipment List and Details:
Manufacturer Description Model
R&S Spectrum FSU 26
Analyzer

Test Date: 2025/5/7
Test Mode: Transmitting
Test Result: Pass
ATM Pressure:
55 (kPa) 100.6
Serial . . Calibration Due
Number Calibration Date Date

100152 2025/3/31 2026/3/30

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
Test Frequency Channel Separation Limits
Test Modes (MHz) (MHz) (MHz)
BDR Mod 2402 0.954 0.897
ode
2441 1 0.899
(GFSK)
2480 1 0.903
Note:

1.0nly GFSK mode result is reported since EDR (n/4-DQPSK, 8DPSK) has the exact same channel

plan.
2.The limit is maximum 20dB bandwidth*2/3.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

DHI1 Low
& e

Delta 1 [T1 ]
-0.17 dB

Ref 20 dBm Att 45 dB SWT 15 ms 953.525641026 kHz
20 Offfet 0.5 dB Markdr 1 [T1 1
-1.58 dBm
10 2.402023237 GHz |IEM

.

o
- M\

M,

F-50-

[--60-

-80

Center 2.4025 GHz 250 kHz/

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date: 7.MAY.2025 16:23:31
® RBW 30 kHz
“VBW 100 kHz

Ref 20 dBm Att 45 dB SWT 15 ms

Span 2.5 MHz

1.000000000 MHz

20 Offget 0.5 dB

Markdr 1 [T1 ]
-1.66 dBm

1

il

s

[--40-

-80

Center 2.4795 GHz 250 kHz/

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 7.MAY.2025 16:30:36

Span 2.5 MHz

Ref 20 dBm

DHI_Middle

“RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz 0.10 dB
Att 45 dB SWT 15 ms 1.000000000 MHz

20 Offset 0.5 dB arker 1 [T1]1
-1.41 dBm
10 2.441024840 cHz [N
1 1
w M v
-20
-80

Center 2.4415 GHz

250 kHz/ Span 2.5 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

7.MAY.2025 16:18:44
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

5.6 Number of Hopping Frequency

Test Information:

Serial No.: 2YOH-1 Test Date: 2025/5/7
Test Site: RF Test Mode: Transmitting
Tester: Rini Yan Test Result: Pass

Environmental Conditions:

Relative
T ture: 0
emperatuire: 6.1 Humidity: 55 ATM Pressure: - ¢
°C): ol (kPa)
Test Equipment List and Details:
Manufacturer Description Model Nie;;ls; Calibration Date Cahbl;:;“ Due
R&S Spectrum FSU 26 100152 2025/3/31 2026/3/30

Analyzer
* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
Mode Channel Result Limit Verdict
DH1 Hopping 15 Pass

Note: Only GFSK mode result is reported since EDR (n/4-DQPSK, 8DPSK) has the exact same
channel plan.

DH1 Hopping

® RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.84 dB
Ref 20 dBm Att 45 dB SWT 10 ms 78.334775641 MHz

20 Offget 0.9 dB Markdr 1 [T1[]

.27 dBm
2.401739583 GHz

|
|

=
HE

.

—_—

-50

-60

-80

Center 2.44175 GHz 8.35 MHz/ Span 83.5 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 7.MAY.2025 14:33:29
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

5.7 Time of Occupancy (dwell time)

Test Information:

Serial No.: 2YOH-1 Test Date: 2025/5/8
Test Site: RF Test Mode: Transmitting
Tester: Rini Yan Test Result: Pass
Environmental Conditions:
. Relative .
Temperatllre. 5.8 Humidity: | 60 ATM Pressure: 1002
(°O): (%) (kPa)
Test Equipment List and Details:
Manufacturer Description Model Ni:lll?ir Calibration Date Callbl;:‘lt:n Due
R&S Spectrum FSU 26 100152 2025/3/31 2026/3/30
Analyzer

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
Mode Channel Puls(fnvsv)idth
DHI Hopping 0.380
DH3 Hopping 1.635
DHS5 Hopping 2.875
2DH1 Hopping 0.379
2DH3 Hopping 1.635
2DHS5 Hopping 2.867
3DH1 Hopping 0.379
3DH3 Hopping 1.635
3DHS5 Hopping 2.867
Note:

DH1:Dwell time=Pulse width (ms) x (1600/2/79) x31.6 s
DH3:Dwell time=Pulse width (ms) x (1600/4/79) x31.6 s
DHS:Dwell time=Pulse width (ms) x (1600/6/79) x31.6 s
2DH1: Dwell time=Pulse width (ms) x (1600/2/79) x31.6 s
2DH3: Dwell time=Pulse width (ms) x (1600/4/79) x31.6 s
2DHS5: Dwell time=Pulse width (ms) x (1600/6/79) x31.6 s
3DH1: Dwell time=Pulse width (ms) x (1600/2/79) x31.6 s
3DH3: Dwell time=Pulse width (ms) x (1600/4/79) x31.6 s
3DHS5: Dwell time=Pulse width (ms) x (1600/6/79) x31.6 s

Dwell time
)
0.122

0.262
0.307
0.121
0.262
0.306
0.121
0.262
0.306

L?Sl)lit Verdict
0.400 Pass
0.400 Pass
0.400 Pass
0.400 Pass
0.400 Pass
0.400 Pass
0.400 Pass
0.400 Pass
0.400 Pass
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz -0.52 dB
Ref 20 dBm Att 30 dB SWT 1 ms 380.128205 ps
20 Offfet 0.5 dB Markdr 1 [T1 1
1.75 dBm
10 2.884615 ps
L 1
o ISRy S—
TRG -5 dBm
F-10
-20
-30- ‘
¥ T
-80
Center 2.441 GHz 100 ps/
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 08:44:34
RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz -0.19 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 2.875000 ms
20 Offfet 0.5 dB Varkdr 1 [T1 1
1.82 dBm
1 9.615385 us
1 1
2
TRG =T qBm
L-20.
-30
L-z0.
-60-
-70
-80
Center 2.441 GHz 500 ps/
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

®

Date:

®

Comment: ProjectNo.:2502Q16887E-RF Tester:R

Date:

DH1 Hopping

8.MAY.2025 09:04:4!

2DH3 Hopping

5

RBW 1 MHz delta 1 [T1 ]
VBW 3 MHz 0.14 dB
Ref 20 dBm “Att 30 dB SWT 3 ms 1.634615 ms
20 Offfet 0.5 dB Varkdr 1 [T1 1
1.82 dBm
Lio 1.923077 us
1 1
»,ﬂN‘””wa“”VNVNV“r“'“V“‘“wa“F¢WW~”VM~wAMV}
o TRG -1 dBm

-80

Center 2.441 GHz

300 ps/

8.MAY.2025 09:01:07

Comment: ProjectNo.:2502Q16887E-RF Tester:R

Date:

®

DH3 Hopping

RBW 1 MHz Delta 1 [T1 ]
*VBW 3 MHz -0.27 dB
Ref 20 dBm Att 30 dB SWT 3 ms 1.634615 ms
20 Offset 0.5 dB arker 1 [T1]1
.82 dBm
10 1.923077 ps
1 1
& TrG -1 dBn| bl
-20
Uy
-80
Center 2.441 GHz 300 ps/

8.MAY.2025 08:59:32

Yan

2DH1 Hopping

RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz -0.24 dB

Ref 20 dBm “Att 30 dB SWT 1 ms 378.525641 ps
20 Offset 0.5 dB Varker 1 [T1]1

.83 dBm
| 3.84¢154 us

[
[ A W Vi)

[FO———TRG—=TaBm

-80

Center 2.441 GHz

100 ps/

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

®

8.MAY.2025 08:53:19

2DHS5_Hopping

RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz 1.48 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 2.866987 ms
20 Offset 0.5 dB FRENE]
| 9,618z
L 1
UNVNMWMA”‘”V'“~*“““W~M%””“*"”““””‘7
& TrG -1 dBm

-70

-80

Center 2.441 GHz

500 ps/

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

8.MAY.2025 09:06:44
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

3DH1 Hopping 3DH3 Hopping
® \R/l;:/l ; x:i Delta 1 [TIi(|).U3 ® RBW 1 MHz Delta 1 [T1 ]

dB *VBW 3 MHz 0.39 dB
Ref 20 dBm Att 30 dB SWT 1 ms 378.525641 us Ref 20 dBm Att 30 dB SWT 3 ms 1.634615 ms
20 Offget 0.5 dB Markgr 1 [T1 ] 20 Offset 0.5 dB arker 1 [T1(]
1.82 dBm .83 dBm
10 3.846154 ps (M 10 1.923077 ps (M

1 1 1 1

o TRG -1 dBm l fre o TrRG -1 dem

oy Qi e

-80
Center 2.441 GHz 100 ps/ Center 2.441 GHz 300 ps/
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 08:54:39 Date: 8.MAY.2025 09:02:15
® RBW 1 MHz Delta 1 [T1 ]
“VBW 3 MHz 1.32 dB
Ref 20 dBm “Att 30 dB SWT 5 ms 2.866987 ms
20 Offget 0.5 dB Markdr 1 [T1 1
1.79 dBm
L 9.615385 us |
b 1
TP AR A A A o
TRG =T qBm "
L-20.
-30
L-40
-70
-80
Center 2.441 GHz 500 ps/

Comment: ProjectNo.:2502Q16887E-RF Tester:
Date: 8.MAY.2025 09:07:51
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

5.8 Maximum Conducted Output Power

Test Information:

Serial No.: 2YOH-1 Test Date:
Test Site: RF Test Mode:
Tester: Rini Yan Test Result:

Environmental Conditions:

Temperature:
(°0O):

Test Equipment List and Details:

Manufacturer

R&S

Relative
25.5~26.1 Humidity: 50~55
(%)
. . Serial
Description Model Number
Spectrum FSU 26 100152
Analyzer

2025/5/7~2025/5/13

Transmitting
Pass
ATM Pressure:
(kPa) 100.6~100.7
Calibration Date (CrlfineEm b
Date
2025/3/31 2026/3/30

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Mode

DH1

2DH1

3DH1

Channel gﬁ:ﬁ;
Low 1.89
Middle 1.91
High 1.94
Low 431
Middle 3.86
High 4.26
Low 4.46
Middle 4.09
High 443
Max.EIRP 3.75

(I:;Il;nl:lt) Verdict
21.00 Pass
21.00 Pass
21.00 Pass
21.00 Pass
21.00 Pass
21.00 Pass
21.00 Pass
21.00 Pass
21.00 Pass
36.00 Pass
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

DHI1 Low

DHI_Middle

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 1.89 dBm

Ref 20 dBm Att 45 dB SWT 2.5 ms 2.402080128 GHz
20 Offfet 0.5 dB

10

1

o xgggﬂaﬁ\,‘\‘\\w\
F-10
F-30
=50
[--60-

-80

Center 2.402 GHz 1 MHz/ Span 10 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

®

Comment: ProjectNo.:2502Q16887E-RF Tester

Date:

®

Comment: ProjectNo.:2502Q16887E-RF Tester
Date:

7.MAY.2025 10:17:58

DHI High

RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 1.94 dBm
Ref 20 dBm Att 45 dB SWT 2.5 ms 2.479935897 GHz
20 Offget 0.5 dB
1
1
——
-30
[--40-
F-50-
--60-
-70
-80
Center 2.48 GHz 1 MHz/ Span 10 MHz

7.MAY.2025 10:23:05

2DH1_Middle

Ref 20 dBm

Att 45 dB

RBW 3 MHz
VBW 10 MHz
SWT 2.5 ms

Marker 1 [T1 ]
3.86 dBm

2.440855769 GHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
9

Date:

7.MAY.2025 10:21:1:

2DHI Low

® RBW 3 MHz Marker 1 [T1 ]

“VBW 10 MHz 1.91 dBm
Ref 20 dBm Att 45 dB SWT 2.5 ms 2.440823718 GHz
20 Offset 0.5 dB
10

1
— |

o "]
-80
Center 2.441 GHz 1 MHz/ Span 10 MHz

® *RBW 3 MHz arker 1 [T1 ]
VBW 10 MHz 4.31 dBm
Ref 20 dBm Att 45 dB SWT 2.5 ms 2.402176282 GHz
20 Offset 0.5 dB
I 1
/’—-—'—‘—‘—!—\

Lo

-30

-70

-80

Center 2.402 GHz 1 MHz/ Span 10 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

20 OFfF:

et

0.5 dB

10

[--60-

-70

-80

Center 2.441 GHz

7.MAY.2025 10:26:45

1 MHz/

Span 10 MHz

Date: 7.MAY.2025 10:25:43
% “RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz 4.26 dBn
Ref 20 dBm Att 45 dB SWT 2.5 ms 2.479887821 GHz
20 Offset 0.5 dB
l LA
1
//—'_!N
o
vt
Z20
-70
-80

Center 2.48 GHz

1 MHz/

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date: 7.MAY.2025

10:28:57

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502Q16887E-RF-00B

®

3DH1 Low

RBW 3 MHz Marker 1 [T1 ]

VBW 10 MHz 4.46 dBm
Ref 30 dBm Att 35 dB SWT 2.5 ms 2.401983974 GHz
30 Offfet 0.5 dB
20 LAl
10

o

-10
F-40
[--50-
-70
Center 2.402 GHz 1 MHz/ Span 10 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

®

13.MAY.2025 09:37:38

3DHI1 High

RBW 3 MHz Marker 1 [T1 ]

VBW 10 MHz 4.43 dBm
Ref 30 dBm Att 35 dB SWT 2.5 ms 2.479887821 GHz
30 Offsget 0.5 dB

[A]
+10-
1
f——’L\

L 10
,456’/M,/
|20
-40-
I--50-
60
=70
Center 2.48 GHz 1 MHz/ Span 10 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

13.MAY.2025 09:50:19

3DHI_Middle

RBW 3 MHz Marker 1 [T1 ]
*VBW 10 MHz 4.09 dBm
Ref 30 dBm Att 35 dB SWT 2.5 ms 2.440887821 GHz
30 Offset 0.5 dB
20 LA
10
1
- Lvi
I o
o
-10
-70
Center 2.441 GHz 1 MHz/ Span 10 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date:

13.MAY.2025 09:47:31

Report Template Version: FCC+IC-BT-V1.3

Page 58 of 65




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

5.9 100 kHz Bandwidth of Frequency Band Edge

Test Information:

Serial No.: 2YOH-1 Test Date: 2025/5/8
Test Site: RF Test Mode: Transmitting
Tester: Rini Yan Test Result: Pass

Environmental Conditions:

Relative

T ture: 0
emperature: s ¢ Humidity: 60 ATM Pressure: -,
(°C): %) (kPa)
Test Equipment List and Details:
Manufacturer Description Model Niillszr Calibration Date Callbl;:t(;n Due
R&S Spectrum FSU 26 100152 2025/3/31 2026/3/30
Analyzer

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

DHI1 Low DH1 High

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -50.23 dB *VBW 300 kHz -50.25 dB
Ref 20 dBm Att 35 dB SWT 10 ms 2.461538462 MHz Ref 20 dBm Att 35 dB SWT 10 ms 7.487179487 MHz
20 Offget 0.5 dB Marker 1 [T1 ] 20 Offset 0.5 dB arker 1 [T1[]
1.41 dBm .60 dBm
10 2.401858974 GHz |l 10 2.479846154 GHz |
1 1
B
o o
Lt
B / \ i \
50 D1 -18.59 dBm [—56—b1 -18.4 dém
L 30 I

P Ao A AR R U IRV TY) TNVTV TS NV I3 YT [ORR G v 7 AT~ ORI AP A A A o]
L--60.
-80 -80
Center 2.4 GHz 2 MHz/ Span 20 MHz Center 2.4835 GHz 2 MHz/ Span 20 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:26:06 Date: 8.MAY.2025 16:32:15
® RBW 100 kHz ! ® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -50.79 dB “VBW 300 kHz -50.42 dB
Ref 20 dBm Att 35 dB SWT 10 ms MHz Ref 20 dBm “Att 35 dB SWT 10 ms 9.326923077 MHz
20 Offget 0.5 dB Marker 1 [T1 ] 20 Offset 0.5 dB Marker 1 [T1
1.48 dBm .
L1 2.407852564 GHz (M L 2.477824 A
1 1
v
P Y TP TN T Ko |
Lt
o 1 -18.52 dBm i D1 -18.37 dBm +
-30 -30
L s v*
1 ‘ 1
e S e I o - 4 v ot
60
-70 -70
-80 -80
Center 2.4 GHz 2 MHz/ Span 20 MHz Center 2.4835 GHz 2 MHz/ Span 20 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:41:27 Date: 8.MAY.2025 16:51:15
® RBW 100 kHz Delta 1 [T1 ] % *RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 50.09 dB VBW 300 kHz 50.36 dB
Ref 20 dBm “Att 35 dB SWT 10 ms -6.993589744 MHz Ref 20 dBm “Att 35 dB SWT 10 ms 4.461538462 MHz
20 Offget 0.5 dB Markgr 1 [T1 ] 20 Offset 0.5 dB Marker 1 [T1[]
1.29 dBm .46 dBm
L0 2.401858974 cHz |IEM L 2.479846154 GHz
1 PK 9 1
inxii I o
vt
B i { \
20 D1 -18.71 dBm |50l -18.54 dBn s

W Gl P Ay ey i v oA AT RPRAIAG
[--60-

-70 -70

-80 -80

Center 2.4 GHz 2 MHz/ Span 20 MHz Center 2.4835 GHz 2 MHz/ Span 20 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:28:52 Date: 8.MAY.2025 16:33:57
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2DH1_Hopping Lower 2DH1_Hopping_Upper

® “RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -50.34 dB *VBW 300 kHz -49.59 dB
Ref 20 dBm Att 35 dB SWT 10 ms 8.679487179 MHz Ref 20 dBm Att 35 dB SWT 10 ms 10.173076923 MHz
20 Offget 0.5 dB Markgr 1 [T1 ] 20 Offset 0.5 dB arker 1 [T1(]
1.02 dBm .44 dBm
10 2.407852564 GHz |IEM 10 2.478820513 GHz |IEM
1 1
v
v Lt
10 { LR
—7 D1 -18.98 dBm ; |—3—P1 -18.56 dBm \
L 30 I
4 J} 4 \M
W
1
1
&l | i ) § +y
e VSTV ITe s ) A N e, W
L--60.
-80 -80
Center 2.4 GHz 2 MHz/ Span 20 MHz Center 2.4835 GHz 2 MHz/ Span 20 MHz
Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:44:07 Date: 8.MAY.2025 16:53:37
® RBW 100 kHz ! ® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -50.66 dB “VBW 300 kHz -50.95 dB
Ref 20 dBm Att 35 dB SWT 10 ms -8.256410256 MHz Ref 20 dBm “Att 35 dB SWT 10 ms 8. MHz
20 Offget 0.5 dB Marker 1 [T1 ] 20 Offset 0.5 dB Marker 1 [T1[]
1.39 dBm .64 dBm
L, 2.401858974 C | 2.479844154 GHz
1| 1
v
Ty Lo T
Lt
e 1 -18.61 dBm ! \l |—-——D1 -18.36 dBm ‘f \‘
-30 -30
L-40
v
1 1
N i I | ot n A
TR O o J A AR A A b SQIkI AT A PR A AL AR O a7
60
-70 -70
-80 -80
Center 2.4 GHz 2 MHz/ Span 20 MHz Center 2.4835 GHz 2 MHz/ Span 20 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan

Date: 8.MAY.2025 16:30:14 Date: 8.MAY.2025 16:35:06
® RBW 100 kHz Delta 1 [T1 ] ® “RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 50.53 dB VBW 300 kHz 49.75 dB
Ref 20 dBm “Att 35 dB SWT 10 ms -11.826923077 MHz Ref 20 dBm “Att 35 dB SWT 10 ms 7.115384615 MHz
20 Offget 0.5 dB Markgr 1 [T1 ] 20 Offset 0.5 dB Marker 1 [T1[]
1.48 dBm .61 dBm
L0 2.406858974 GHz |IEM L 2.479846154 GHz
1 PK . .
inxii I W v
vt
B ‘ i \
0 D1 -18.52 dBm =551 -18.39 dBm \

FASQRrTy STV v ey - v Loy
L -60.

-70 -70

-80 -80

Center 2.4 GHz 2 MHz/ Span 20 MHz Center 2.4835 GHz 2 MHz/ Span 20 MHz

Comment: ProjectNo.:2502Q16887E-RF Tester Comment: ProjectNo.:2502Q16887E-RF Tester:Rini Yan
Date: 8.MAY.2025 16:47:05 Date: 8.MAY.2025 16:56:53
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

EXHIBIT A - EUT PHOTOGRAPHS

Please refer to the attachment 2502Q16887E-RF-EXP EUT EXTERNAL PHOTOGRAPHS and
2502Q16887E-RF-INP EUT INTERNAL PHOTOGRAPHS.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

EXHIBIT B - TEST SETUP PHOTOGRAPHS

Please refer to the attachment 2502Q16887E-RF-00B-TSP TEST SETUP PHOTOGRAPHS.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

EXHIBIT C - RF EXPOSURE EVALUATION

SAR test exclusion

Applicable Standard

According t0§15.247(i) and §1.1310, systems operating under the provisions of this section shall be
operated in a manner that ensure that the public is not exposed to radio frequency energy level in
excess of the Commission’s guideline.

According to KDB447498 D01 General RF Exposure Guidance v06:

The 1-g and 10-g SAR test exclusion thresholds for 100 MHz to 6 GHz at test separation distances <
50 mm are determined by:
[(max. power of channel, including tune-up tolerance, mW)/(min. test separation distance,
mm)] - [Vf(GHz)] < 3.0 for 1-g SAR and < 7.5 for 10-g extremity SAR, where
* f(GHz) is the RF channel transmit frequency in GHz
» Power and distance are rounded to the nearest mW and mm before calculation
* The result is rounded to one decimal place for comparison
* 3.0 and 7.5 are referred to as the numeric thresholds in the step 2 below

The test exclusions are applicable only when the minimum test separation distance is < 50 mm and for
transmission frequencies between 100 MHz and 6 GHz. When the minimum test separation distance is
<5 mm, a distance of 5 mm according to 5) in section 4.1 is applied to determine SAR test exclusion.

Measurement Result

For BT
The max conducted power including tune-up tolerance is 4.5dBm (2.82 mW).

[(max. power of channel, mW)/(min. test separation distance, mm)][Vf(GHz)]
=2.82/5%(N2.480) = 0.9< 3.0

For BLE

The max conducted power including tune-up tolerance is 2.5dBm (1.78 mW).
[(max. power of channel, mW)/(min. test separation distance, rnm)][\/f(GHz)]
=1.78/5%(12.480) = 0.6< 3.0

Note: the max conducted power including tune-up tolerance was declared by manufacturer.

Result: Compliant. The stand-alone SAR evaluation is not necessary.

Report Template Version: FCC+IC-BT-V1.3 Page 64 of 65




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502Q16887E-RF-00B

Exemption Limits For Routine Evaluation- SAR Evaluation
Applicable Standard

RSS-102, Issue 6, Clause 6.3:

Devices operating at or below the applicable output power levels (adjusted for tune-up tolerance)
specified in table 11, based on the separation distance, are exempt from SAR evaluation. The
separation distance, defined as the distance between the user and/or bystander and the antenna and/or
radiating element of the device or the outer surface of the device, shall be less than or equal to 20 cm
for these exemption limits to apply.

Table 11: Power limits for exemption from routine SAR evaluation based on the
separation distance

Frequenc | =5mm 10 15 20 25 30 35 40 45 mm | = 50 mm
y (MHz) {mW) mm mm mim mm mm mim mm {mW) (mW)
(mW) | (mW) | (mW) | (mW) | (mW) | (mW) | (mW)

= 300 45 116 139 163 189 216 246 280 319 362
450 32 71 87 104 124 147 175 208 248 296
835 21 32 41 b4 72 96 129 172 228 298
1900 5 10 18 33 57 92 138 194 257 323
24350 3 7 16 32 56 L] 128 170 209 245
3500 2 6 15 29 50 72 94 114 134 158
5800 1 5 13 23 32 41 B4 74 102 128

Measurement Result:

For BT
The max tune-up conducted power is 4.5 dBm(2.82mW), Antenna Gain: -0.71 dBi,
EIRP is 3.79 dBm(2.39 mW)

The exemption power(P) limits for routine evaluation in 2402-2480MHz is:
(2480-2450)/(3500-2450)=( P -3)/( 2-3)

=>P=2.97 mW@2480 MHz

>2.82 mW

For BLE
The max tune-up conducted power is 2.5 dBm(1.78mW), Antenna Gain: -0.71 dBi,
EIRP is 1.79 dBm(1.51 mW)

The exemption power(P) limits for routine evaluation in 2402-2480MHz is:
(2480-2450)/(3500-2450)=( P -3)/( 2-3)

=>P=2.97 mW@2480 MHz

>1.78 mW

Note: the max conducted power including tune-up tolerance was declared by manufacturer.

So the stand-alone SAR evaluation can be exempted.

wxwik END OF REPORT ¥+
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